1275cc - Heater Blower Assembly - Early

Fitted to chassis number:- G-AN4, upto G-AN5-91407, H-AN9 & upto H-AN10-86377

!

01. BHA4745 - BLOWER ASSEMBLY

BHA4745 - COMPLETE BLOWER ASSEMBLY

Quantity required - 1

nla2-j

02. MOTOR - NLA

ORIGINAL MOTOR - NO LONGER AVAILABLE
nla2-j

03. HMP290048 - MOTOR & FAN - REPLACMENT - NLA

HMP290048 - REPLACMENT MOTOR & FAN - NO LONGER AVAILABLE

04. 515825 - FAN - METAL

515825 - ORIGINAL MOTOR METAL FAN

Quantity required - 1

05. 17H8108 - FAN - PLASTIC - ALTERNATIVE

17H8018 - ORIGINAL MOTOR PLASTIC FAN - ALTERNATIVE

Quantity required - 1

06. CRST128 - DECAL - DIRECTION OF ROTATION

CRST128 - DIRECTION OF ROTATION DECAL

Quantity required - 1

nla2-j

07. 27H602 - COLLET - ALTERNATIVE - NLA

27H602 - FAN TO ORIGINAL MOTOR COLLET - ALTERNATIVE - NO LONGER AVAILABLE

nla2-j

08. 17H6836 - CLIP - ALTERNATIVE - NLA

17H6836 - FAN TO ORIGINAL MOTOR CLIP - ALTERNATIVE - NO LONGER AVAILABLE

12. 17H819 - CASING ASSEMBLY - 2 HALVES

17H819 - TWO HALVES CASING ASSEMBLY

Quantity required - 1

13. 17H1597 - MESH

17H1597 - AIR INTAKE MESH

Quantity required - 1

14. AHA8416 - TUBE & AIR VALVE

AHA8416 - AIR INTAKE TUBE & AIR VALVE

Quantity required - 1

16. 53K126 - SCREW

53K126 - TUBE/FLANGE & MOTOR TO CASING SCREW

Quantity required - 6

17. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16"

Quantity required - 6

18. GHF206 - NUT

GHF206 - NUT

Quantity required - 6

19. 17H1609 - ARM & SPINDLE

17H1609 - VALVE OPERATING ARM & SPINDLE

Quantity required - 1

nla2-j

20. 17H1608 - WASHER - NLA

17H1608 - BEARING WASHER - NO LONGER AVAILABLE

21. 17H1607 - SEAL

17H1607 - AIR VALVE SEAL

Quantity required - 1

22. 27H1193 - CLAMP

27H1193 - OPERATING CABLE TO TUBE CLAMP

Fitted to chassis number:- G-AN4-58854 to G-AN5-91407 & H-AN9-71121 to H-AN10-86377

Quantity required - 1

23. WF702101 - SHAKEPROOF WASHER

WF702101 - SHAKEPROOF WASHER

Quantity required - 1

24. 53K126 - SCREW

53K126 - CLAMPING SCREW SCREW

Quantity required - 1

nla2-j

25. HMP215028 - BRACKET - LOWER - NLA

HMP215028 - LOWER BLOWER BRACKET - NO LONGER AVAILABLE

26. 53K126 - SCREW

53K126 - MOUNTING BRACKET TO FAN CASING SCREW

Quantity required - 2

27. 27H1258 - SPACER

27H1258 - MOTOR MOUNTING SPACER

Fitted to chassis number:- G-AN4-58854 to G-AN5-91407 & H-AN9-71121 to H-AN10-86377

Quantity required - 2

28. 24K2085 - GROMMET

24K2085 - MOUNTING BRACKET INSULATING GROMMET

Original Part Number - 27H1232

29. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16"

Quantity required - 2

30. GHF206 - NUT

GHF206 - NUT

Quantity required - 2

31. GHF101 - SCREW

GHF101 - BLOWER BRACKET TO FOOTWELL TOP

Fitted to chassis number:- upto G-AN4-60440 & upto H-AN9-72033

Quantity required - 2

32. GHF331 - SPRING WASHER - 1/4

GHF331 - SPRING WASHER - 1/4

Fitted to chassis number:- upto G-AN4-60440 & upto H-AN9-72033

Quantity required - 2

33. PWZ204 - WASHER

PWZ204 - PLAIN WASHER

Fitted to chassis number:- upto G-AN4-60440 & upto H-AN9-72033

Quantity required - 2

34. GHF103 - SCREW

GHF103 - BLOWER BRACKET TO FOOTWELL TOP SCREW

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 3

35. GHF301 - WASHER - 5/16 X 5/8

GHF301 - WASHER - 5/16 X 5/8

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 2

36. 24K2085 - GROMMET

24K2085 - MOUNTING BRACKET INSULATING GROMMET

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 2

37. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 2

38. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16 UNF

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 2

39. HMP215027 - BRACKET - UPPER

HMP215027 - BLOWER UPPER MOUNTING BRACKET

Quantity required - 1

40. 53K126 - SCREW

53K126 - MOUNTING BRACKET TO FAN CASING SCREW

Quantity required - 1

41. 27H1258 - SPACER

27H1258 - MOTOR MOUNTING SPACER

Fitted to chassis number:- G-AN4-58854 to G-AN5-91407 & H-AN9-71121 to H-AN10-86377

Quantity required - 1

42. 24K2085 - GROMMET

24K2085 - MOUNTING BRACKET INSULATING GROMMET

Original Part Number - 27H1232

Quantity required - 1

43. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16"

Quantity required - 1

44. GHF206 - NUT

GHF206 - NUT

Quantity required - 1

45. GHF101 - SCREW

GHF101 - BLOWER BRACKET TO FOOTWELL TOP

Fitted to chassis number:- upto G-AN4-60440 & upto H-AN9-72033

Quantity required - 1

46. GHF331 - SPRING WASHER - 1/4

GHF331 - SPRING WASHER - 1/4

Fitted to chassis number:- upto G-AN4-60440 & upto H-AN9-72033

Quantity required - 1

47. PWZ204 - WASHER

PWZ204 - PLAIN WASHER

Fitted to chassis number:- upto G-AN4-60440 & upto H-AN9-72033

Quantity required - 1

48. GHF103 - SCREW

GHF103 - BLOWER BRACKET TO FOOTWELL TOP SCREW

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 1

49. GHF301 - WASHER - 5/16 X 5/8

GHF301 - WASHER - 5/16 X 5/8

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 1

50. 24K2085 - GROMMET

24K2085 - MOUNTING BRACKET INSULATING GROMMET

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 1

51. GHF332 - SPRING WASHER - 5/16

GHF332 - SPRING WASHER - 5/16

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 1

52. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16 UNF

Fitted to chassis number:- G-AN4-60441 to G-AN5-91407 & H-AN9-72034 to H-AN10-86377

Quantity required - 1

53. AHA8092 - TUBE & AIR VALVE

AHA8092 - AIR INTAKE TUBE & AIR VALVE

Fitted up to chassis number:- G-AN4-58853 & H-AN9-71120

Quantity required - 1

54. PMZ306 - SCREW - 3/16 X 3/8 UNF

PMZ306 - VALVE ASSEMBLY TO FRONT PANEL SCREW

Quantity required - 3

55. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16"

Quantity required - 3

56. GHF206 - NUT

GHF206 - NUT

Quantity required - 3

57. 53K126 - SCREW

53K126 - CLAMPING SCREW

Quantity required - 1

58. WF702101 - SHAKEPROOF WASHER

WF702101 - SHAKEPROOF WASHER

Quantity required - 1

59. 27H1193 - CLAMP

27H1193 - OPERATING CABLE TO TUBE CLAMP

Quantity required - 1

nla2-j

60. 17H1608 - WASHER - NLA

17H1608 - BEARING WASHER - NO LONGER AVAILABLE

61. 17H1609 - ARM & SPINDLE

17H1609 - VALVE OPERATING ARM & SPINDLE

Quantity required - 1

62. 17H1607 - SEAL

17H1607 - AIR VALVE SEAL

Quantity required - 1